
h'f'{£ • • • • •

kiversity of Technology
England

uste engineering
countries

Conference

• -iV-^'y-,;

water for
ooment

at the University of Zimbabwe,

' • # > > ; '

• , . ' ! ' '

m^iaedited by Cotton and John Pickford



Water and waste engineering
for developing countries

published by the WEDC Group

Department of Civil Engineering
University of Technology
LOUGHBOROUGH
Leicestershire LE11 3TU
England

December 1983

ISBN 0 906055 14 8 softback

Printed by the University Printing Unit



Loughbomugh University ofTechndogy
Leicestershire England

Water and waste engineering
for developing countries

9th WEDC Conference
12-15 April 1983

sanitation
and water for
development
in Africa
at the University of Zimbabwe,
[...]
role in small community water supplies
from surface sources.

Zimbabwe is fortunate in being able to
manufacture the hand-pumps it needs. For
boreholes we use a very old but well-
proven design known as the Bush Pump.
While being somewhat crude in appearance
perhaps, its ruggedness and reliability
are well-known. Its main drawback is the
great weight of the below ground
components that have to be lifted out to
carry out repairs to the valves or cup
washers. This design feature will have
to be changed if it is to be suitable for
village-level maintenance.

For shallow wells, we have designed the
Blair pump which uses mainly plastic
components below ground. This is designed
for installation and maintenance with the
minimum of hand tools.

Zimbabwe has a well-developed Primary
Health Care Programme, which is the
responsibility of the Ministry of Health.
Its extension workers are involved in the
prevention of disease, especially those
associated with lack of adequate water and
sanitation facilities, with the ultimate
aim of improving the quality of life of
the whole population.

The main elements of the Primary Health
Care Programme are:-

- promotion of personal and community
hygiene

- provision of safe drinking water supplies
- protection of water sources and

surveillance of drinking water quality
- provision of safe excreta disposal
- linkage with other related sectors.

By being prepared to challenge the
established wisdom, Zimbabwe has developed
the Blair ventilated Improved Pit Latrine



which represents a significant advance over
the normal pit latrine. By incorporating a
vent with an insect screen, problems of
odour and fly-breeding are eliminated. The
concept is very flexible, and Blair latrines
can be built for an outlay of as little as
$7 for essential materials. So far, more
than 60 000 have been installed in Zimbabwe.

Zimbabwe has had a late start in the task of
providing water and sanitation facilities,
having been independent for only three years.
However, we do have the advantage of being
able to look at the mistakes of others who
have gone before us and learn from them.
Expensive water supply schemes have fallen
into disuse or dis-repair within a short
period of completion. We know of cases
where millions of dollars worth of machinery
are sLanding idle. The reasons may be lack
of spare parts, of fuel or of qualified
technicians. In some cases new water
supplies that do not suit the requirements
of the people are ignored in favour of
traditional but polluted sources.

Persuasive salesmen of sophisticated
equipment and consultants who do not
understand the concept of appropriate design
are other hazards that have to be avoided.
Even grant aid can cause more problems than
it solves. At a recent conference one
delegate referred to these as "Poisoned
gifts". However, a judicious combination of
local and international resources will
undoubtedly be an essential element of
achieving success in this Decade.

This conference will be a useful forum for
the exchange of ideas and discussions of
problems, both within and outside the formal
sessions. I am pleased to see the wide
representation that has been achieved
(although it is unfortunate that there are
still so few women participating). I would
like to thank the organisers for the work
they have put in, and wish the participants
success in this most vital area of
development. It is my sincere hope that
participants from other countries will find
time to see a bit of our country so that you
may have first hand knowledge of Zimbabwe.

I now declare this conference open, with a
final reminder that this International
Drinking Water Supply and Sanitation Decade
is not for technocrats, or even politicians,
but for the people. It is only by working
with such an attitude that the Decade can be
made to succeed.



KEYNOTE ADDRESS
JOHN PICKFORD
WEDC Group Leader

Comrade Minister, Ladies and Gentlemen, I
must firstly say that I consider myself to
be extremely fortunate in being in Harare.
I am fortunate to be involved with the Water
Supply and Sanitation Decade, and I am
fortunate to be involved with Africa.

Our subject area of water supply and
sanitation provides such a tremendous variety
of interesting ideas; for example, Professor
Oluwande suggests some interesting types of
latrine; Engr Milne proposes sewered )
sanitation in Bulawayo; Engr Keeling is
dealing with toxic industrial wastes,- and
Mrs Cox is going to tell us about a waste-
water treatment plant which is so
sophisticated that I cannot understand it!
In the water supply sector, Mr Bridger has
been working with a fully metered supply with
relatively little unaccounted-for water,
whereas other authors are used to dealing
with simple pumps such as the Blair pump, and
with donkey water carriers,

Part of this variety is the unexpectedness
of the ideas and solutions resulting from
people's varied experiences. Mr Ashworth
advocates the use of private contractors for
an urban sanitation scheme; Mr Binnie quotes
the use of direct labour in Nigeria; Mr
Wilson has produced some interesting cost
figures for latrine construction in Botswana.

Another fascination with our work is the
fact that it is on-going. Compare this with
structural engineering, which I find boring;
once the structure is built, that is it! With
water supply and sanitation schemes, we are
only just beginning once the scheme has been
constructed. Treatment plants and equipment
must be kept working, latrines must be used
regularly; these factors are the real test
of the success of a scheme. Mr Chimbunde
emphasizes the fact that people's motivation
can be short lived, and so we must be
prepared to move quickly to make the most of
their enthusiasm.

We must never forget that projects involving
water supply and sanitation must be
implemented WITH people, and FOR people.
Several papers cover the health aspects of
programmes; there are most interesting
papers by Sister Walsh and Mr Msukwa on
aspects of community involvement with projects.

We must take account both of the habits of
people, as Mr Wilson illustrates, and the
ideas of the people themselves. Women often
hold the key to the success of water supply
and sanitation projects; it is most
interesting to hear from Mr Te Velde that in
the area of Zimbabwe in which he works, the
.local water committee consists of two women
and one man!

We must never forget that we have to work
with people; as engineers, scientists or
sociologists we are not up on a pedestal;
we have to appreciate, and be sensitive to
the real needs of those for whom we are
working. We have to be flexible in our
approach, use what is most appropriate, and
motivate people, not impose that which they
do not want.



Conference: Sanitation and water for development in Africa: HARARE: 1983

WATER SUPPLY FOR GEDAREF; ARE INFILTRATION GALLERIES THE ANSWER?

by A COTTON and M A SANOUSI

Summary

A number of technical alternatives for
improving the water supply to Gedaref,
Sudan, are investigated. Of the short term
improvements proposed, none is likely to
improve upon the present system of continual
digging of a channel to convey river water
to the silted intakes. In the long term,
construction of a radial collector well
infiltration gallery system appears to offer
advantages over a new surface intake and
improvements to the existing treatment
plant.

1. Introduction

This paper investigates some of the problems
associated with the water supply for Gedaref
in South Eastern Sudan. The aim is to
review some of the technical solutions and
provide a basis from which a more detailed
technical and economic analysis could be
carried out. Due largely to the lack of
field data, the calculations are by no means
exhaustive, and economic analysis has not
been attempted.

The present population of Gedaref is about
150 000; improvements to the traditional
water supplies from shallow wells and rain
water storage tanks were made in 1960 when
a number of boreholes were sunk to the
south west of the town (8,13) .The supply
was further increased in 1970 when a river
intake and treatment works were constructed
on the Atbara river at El Showak, 70 km
north east of the town. The treatment
comprises coagulation using alum and lime,
rapid sand filtration and chlorination.
Treated water is pumped through a 500 mm
spun iron pipeline to Gedaref. The works
provides about 8200 m3/day, although the
design capacity is about 12 500 m3/day (13).

2. Problems at El Showak

Major problems have arisen due to the high
suspended solids load in the Atbara river
in the wet season. Deposition caused
radical changes in the river channel
geometry, with the result that after less
than two years the intake works had silted
and ceased to be used; over 6 metres of silt
had accumulated. Two pumps were then sited
on the river bank, and a channel dug from
the low flow channel across to the pumps,

figure 1; maintaining this channel requires
fifty men for eight months of the year, at
considerable cost. The high suspended
solids load causes problems in the clarifier,
and the rapid gravity sand filters clog up
very rapidly. The treated water still
contains some silt, and to add to the
problems, the transmission main to Gedaref
was not provided with washouts. Due to lack
of spares, pumping and mechanical equipment
does not function adequately. There is no
shortage of raw water; in 1980 the
discharge ranged from about 15 m3/s to
3100 m 3/s.

3. Remedies for the problems

A number of remedies have been proposed by
different organizations; to overcome short
term problems they include:
(a) construction of a causeway across the

river to carry the pumps to the low flow
channel;

(b) continuous dredging by excavator,-
(c) construction of a low diversion wall In

the river;
and for long term problems:
(d) construction of sedimentation tanks and

additional filters;
(e) a new intake works;
(f) rehabilitation and expansion of the

borehole system;
(g) construction of an infiltration gallery.

4. Assessment of short term remedies

4.1 Causeway and excavator

A causeway to carry the pumps to the low flow
channel could suffer serious damage during
the wet season. The proposal to sink two
rows of piles across the river, along which
an excavator would run is frought with
practical difficulties. Neither proposal is
considered realistic.

4.2 Diversion wall

The object of constructing a low diversion
wall out of gabions is to divert water from
the low flow channel to the intakes. The
effects of such training works on unstable
rivers in alluvium are unpredictable, and
the proposal was investigated using a
hydraulic model. A distorted scale Froude
number model having horizontal and vertical



scale ratios of 200 and 50 respectively was
used (1). The prototype hydraulic
characteristics and sediment loads, table 1,
were estimated from Lacey's regime equations/
and Petersons universal flow charts (6); the
cross section of the main river channel is
shown in fig lb. The model was run using
the minimum 1980 discharge of 15 m 3/s, and
an intermediate flow of 300 m 3/s, at which
it was estimated that the diversion channel
would flow bank-full. The resulting cross
sections and longitudinal section are shown
on figs 2 and 3. The main problems found
were:

(a) severe scour around the intake house,
with holes up to 7m below original bed
level, and possible collapse;

(b) severe recession of the river bank where
the abstraction pumps are placed;

(c) scour in front of the gabion wall which
may lead to its collapse, even at
minimum flow;

(d) the system is highly unstable at a flow
of 300 m»/s;

(e) the gabion wall is unlikely to survive
at 3100 m 3/s.

The gabion diversion wall seems to create
more problems than it solves, and is not
recommended.

5. Assessment of long term remedies

5.1 New intake works

The Atbara river is clearly unstable, and
there is no guarantee that a new intake
further upstream would not suffer the same
fate as the existing one.

5.2 Improving the treatment works

During and after high river flows, sediment
loads in excess of 1000 ppm may well be
common, and values as high as 16 000 ppm
have been known. If sedimentation tanks
providing up to 2 days retention are provided,
sludge may accumulate at rates between 200
and 2500 m3 per day, assuming 80% solids
removal (4). At! least three tanks of 15 000
m3 capacity, and further pumping, would be
required. If smaller horizontal flow tanks
having a retention time of about 4 hours
were used sludge would accumulate rapidly,
requiring either mechanical cleaning or a
large number of tanks in parallel. Whilst
reducing the sediment load, operation and
maintenance requirements would be increased.
The benefits from these proposals cannot be
realized until the basic problem of the
intake works has been solved, given that the
gabion wall is unlikely to survive the wet
season.

5.3 Borehole rehabilitation and extension

Eight boreholes south west of Gedaref could
be rehabilitated to provide about 10% of
the demand (8). Unconfirmed pump tests in
the region of the El Showak works indicate
that a further 18 boreholes may be required
to supplement them. The running costs of
such a large number of pump sets could prove
prohibitive.

5.4 infiltration galleries

Infiltration galleries are horizontal
permeable conduits which intercept and
collect groundwater which is often
principally derived from infiltration of
nearby surface water; they have been
widely used in India and USA (10).
Galleries can be constructed within a river,
or along the banks, with open jointed or
perforated pipes projecting under the river
bed, fig 4. If the river bed is coarse
sand or gravel the potential yield may be
high; the 'rule of thumb1 used in South
India is 20 m3/day per metre of gallery.
The advantages offered include (9,10) :

(a) the recharging river water is effectively
filtered by sand or gravel, reducing
turbidity, colour, organic and
bacterial pollutants;

(b) comparatively little skilled supervision
is required during operation;

(c) running costs involving chemicals and
mechanical and electrical plant are low;

(d) disinfection is usually the only
treatment required.

Preliminary calculations indicated that a
gallery may need to be 15 m to 20 m below
the Atbara river bed level. Indian
practice (12) is to lay open jointed pipes
in a manually excavated trench up to depths
of 8 or 10 metres below bed level. When
the depth has to be greater, perforated
steel pipes are jacked out radially from a
concrete caisson sunk into the river bed,
fig 4. This radial collector well system
is also known as a Ranney well. A graded
gravel pack is usually placed around the
gallery pipes; this is not usually
feasible with pipe jacking, but as the
pipe is jacked into position, fine materials
are removed from the vicinity of the pipe,
and a natural pack tends to develop. (9,11,
14) .



The following calculations are based on
the design procedure used in South India (12).
The system is designed to provide 12 500
m3/day (the capacity of the treatment works)
which should be sufficient to provide the
existing population with 50 litres per
person per day.

If the entrance velocity of the water through
the perforations is limited to 6 mm/s (2,12) ,
the required open area of pipe is 24.1 m*;
if the pipes have an open area of 18%, and
operate with 40% blocked, the required
length of 300 mm diameter pipe is

24.1/(0.18 x 0.60 x'TT x 0.3) = 237 metres.

Thus 4 N° 60 metre lengths would be required;
for optimum yield, the angle between pipe
centrelines should be greater than 20°; in
this case, 30° would be adequate, as shown
in fig 4.

In order to fix the invert level of the
radial collector pipes, the lowest water
table level in the dry season, and the
drawdown resulting from abstraction from
the aquifer must be known. Estimation of
the drawdown is extremely complicated, but
in practice a reasonable result can be
obtained empirically from using the Theiss
equation for unsteady flow in an unconfined